
256200                     CYLINDER FOR ROTAX 256 ENGINE

REFERENCE DESCRIPTION FIG. PRICE / no VAT    Qty. ORDER

256200 FPE cylinders kit for ROTAX 256 2 285.00 €        1
included: 2 cylinders, 2 pistons,
2 heads, 2 exhaust sockets,
2 slide valves, O-ring and gaskets

256201 Fpe cylinder for ROTAX 256 1 754.88 €           2
250616 Cylinder head 2 120.70 €           2
256202 Gasket  0,2 mm 3 4.00 €               2
256203 Gasket  0,3 mm 3 4.00 €               2
256204 Gasket  0,4 mm 3 4.00 €               2
256205 Gasket  0,5 mm 3 4.00 €               2
256206 Gasket  0,6 mm 3 4.50 €               2
256208 Gasket  0,8 mm 3 4.50 €               2
256210 Gasket  1,0 mm 3 4.50 €               2
256212 Gasket  1,2 mm 3 4.50 €               2
250602 Piston pin 4 9.52 €               2
250603 Needle cage Ø15/19/20 5 8.33 €               2
250604 Piston assy . (113 mm configuration) 6 99.42 €             2
256215 Piston assy . (110 mm configuration) 6 99.42 €             2
250605 Circlips 7 0.52 €               4
250606 Rectangular ring 8 28.73 €             2
250607 Exhaust socket 9 44.54 €             2
250630 Exhaust slide valve 10 48.54 €             2
250615 Tube 11 5.10 €               2
256216 Plug screw M 20x1,50 12 6.00 €               2
250619 O-ring Ø 62/2 13 3.18 €               2
250617 O-ring Ø 92/2 14 2.52 €               2
250614 Allen screw M 6/35 15 1.50 €               12
256217 Hex, nut M 8 16 3.00 €               8
256218 Stud M8 / 90-33 17 6.50 €               2
256219 Stud M8 / 90-21 18 6.50 €               2
256220 Stud M8 / 65-33 19 5.50 €               2
256221 Stud M8 / 65-21 20 5.50 €               2

OPTIONS
250622 Head cover for head insert 25 142.00 €           2
250620 O-ring Ø23/3 26 1.14 €               2
250621 Head insert 27 116.90 €           2
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